CAMSHAFT FOR DUCATI 996 S 2001

CAMSHAFT for Ducati 996 S 2001
 
(1)  70350062A
ELASTIC-STOP RING NUT
 
(2)  85211731A
WASHER 15.2X24X1 (PACK OF 10)
 
(3)  25510041A
PULLEY, TIMING
 
(4)  85610022A
BELT ROLLER SEPARATING WASHER
 
(5)  71310071A
PULLEY SPACER
 
(6)  76640191A
STUD BOLT M6X16 (PACK OF 10)
 
(7)  14810551A
VERTICAL EXHAUST CAMSHAFT
 
(8)  68010131A
KEY, WOODRUFF 4X5X10 (PACK OF 10)
 
(8)  68010131A
KEY, WOODRUFF 4X5X10 (PACK OF 10)
 
(9)  14810571A
VERTICAL INTAKE CAMSHAFT
 
(10)  77750493C
SCREW (PACK OF 10)
 
(10)  77750493C
SCREW (PACK OF 10)
 
(11)  24710201AB
COVER
 
(11)  24710201AB
COVER
 
(12)  88641331A
O-RING (PACK OF 10)
 
(12)  88641331A
O-RING (PACK OF 10)
 
(12)  88641331A
O-RING (PACK OF 10)
 
(12)  88641331A
O-RING (PACK OF 10)
 
(13)  14810561A
HORIZONTAL INTAKE CAMSHAFT
 
(14)  14810541A
HORIZONTAL EXHAUST CAMSHAFT
 
(15)  81410361AB
WATER OUTPUT CONNECTOR
 
(16)  77150678B
SCREW TCEI M6X16 (PACK OF 10)
 
(17)  77150658B
SCREW TCEI M6X16 (PACK OF 10)
 
(18)  81410381AB
WATER OUTPUT CONNECTOR
 
(19)  87310041A
PLUG
 
(20)  87310011A
PLUG 16 MM (PACK OF 5)
Part number Description
# 1
729441542
70350062A
ELASTIC-STOP RING NUT
# 2
079769040
85211731A
WASHER 15.2X24X1 (PACK OF 10)
# 3
25510041A
PULLEY, TIMING
# 4
85610021A
85610022A
BELT ROLLER SEPARATING WASHER
# 5
71310071A
PULLEY SPACER
# 6
76640121A
76640191A
STUD BOLT M6X16 (PACK OF 10)
# 7
14810551A
VERTICAL EXHAUST CAMSHAFT
# 8
741721008
68010131A
KEY, WOODRUFF 4X5X10 (PACK OF 10)
# 9
14810571A
VERTICAL INTAKE CAMSHAFT
# 10
77750492C
77750493C
SCREW (PACK OF 10)
# 11
24710201AB
COVER
# 12
938232087
88641331A
O-RING (PACK OF 10)
# 13
14810561A
HORIZONTAL INTAKE CAMSHAFT
# 14
14810541A
HORIZONTAL EXHAUST CAMSHAFT
# 15
81410361AB
WATER OUTPUT CONNECTOR
# 16
60N102509
77150678B
SCREW TCEI M6X16 (PACK OF 10)
# 17
60N107335
77150658B
SCREW TCEI M6X16 (PACK OF 10)
# 18
81410381AB
WATER OUTPUT CONNECTOR
# 19
87310041A
PLUG
# 20
87310011A
PLUG 16 MM (PACK OF 5)
Here are all the parts relating to the CAMSHAFT of your 2001 996 S. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Ducati 996 S 2001
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...